" « CERTIFICADO DE CALIDAD / CC
) Ternium MILL TEST

TERNIUM MEXICO, S.A. DE C.V. Fecha de Emisién/ Date of issue  No./ Document number

R.F.C. TME-840710-TR4 {DMA) 61/04/2009 570934

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolds de los Garza, N.L,,

Couigo Postal 66450 T

Teléfonos: +52(81)8329-8500 570934

www.ternium.com

Cédigo cliente/ Customer 1D Pedido No./ Sales order Orden de compra/ Purchase order
501269 104349 5883

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 86-QCOL. SAN FRANCISCO CHILPAN
TULTITLAN MX MEX 54940

Remisién/ Delivery
570934

Medio de Transporte/ Means of transportation
Triple eje con susp.

Descripcidn de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generales / General Data

- No; Rollo/Colt !d;'i- o 1269757AH 1269758AH
‘Colada/Heat -~ -~ -~ - - RAS80173 RAD80313
RecubnmlentolCoatlng o N/A N/A
PesoANeightkg -5 & 8540 6450
_Peso/Weight Ib - 18852.1 14238.41
EspesorlThicknass mml o 0.081in/ 0.061in/
; R 1.5500mm 1.5500mm
LIILL 48.03 48.03
in LS/UL 48.23 48,23
RealActual 48.11 48,11
LI/LL 1220 1220
mm LS/AUL 1225 1225
Real/Actual 1222 1222
R LIFLL N/A N/A
oS m LS/UL N/A N/A
== Real/Actual 0 0
58 LILL N/A NIA
: ft LS/UL N/A N/A
i Real/Actual 0 0
Capa R oz/ft2 NIA NIA
Thlckness ReH a/m2 N/A N/A
- TSIST (1) - N/A NiA
=-Ng; ParteIPar{‘ N/A N/A
Dasmgaénmes@p on N/A N/A
Non‘na de:Calidad/Quiality Norm SAE J403 SAE J403
C o GradolGrade ke 1008 1008

1. TS: Tralamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Oiled, Stenciled.gtc 2. LE: Limile elastico / Y2: Yield Point 3, RT: Resistencia a la tensién / TS: Tensile Strenght
4, RB: Rockwell 8 5. LI/LL Limite Inferior # Lower Limit 6. LSAJL Limite Superior / Upper Limit

Observaciones / Comments

C.LIID#

Certificamos que el malerial aqui descmn ha sido doy do por auiorizade ir di del area
de manufactura can resoltag 1 5 &N ia con la nofma arriba dsswta

We here certify that the material descllbed in here has been lested and insp by ized personal i I( p fram
the manufacturing depariment with Y results in wilh requi af the above ion

Firma / Signature

[ P

Ing. Antonio Mani
Temium Labs
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-

A Terniun]

TERNIUM MEXICO, 8.A, RE C.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Cofonia Cuauhtémoc, San Nicolas de los Garza, N.L.,

Codigo Postal 66450
Teléfonos: +52(81)8329-8500
www.ternium.com

CERTIFICADO DE CALIDAD /

MILL TEST

Fecha de Emision/ Date of issue  No./ Document number
(DMA) 01/04/2009 570934

H OO IR AR

570934

Q
1269757AH 1269758AH
RAZ80173 RA880313

0.0620 0.0830

0.1790 0.1790

$.0070 0.0113

0.0064 0.0080

0.170 0.0180

0.0420 0.0370

0.0088 0.0155

0.0014 0.0016

0.0160 0.0198

0.0190 0.0198

0.0039 0.0032

0.0038 0.0049

0.0003 0.0023

0.0016 0.0022

1, TS: Tratamiento superficial, Aceitado, Sellade / ST Superficial ireatment, Qiled, Stenciled,etc

4. RB: Rockwell B

2. LE: LImite elastico / YP: Yield Point 3. RT. Resistencia a la tension / T5: Tensile Stranght
5. LILL Limite Inferior 7 Lower Limit 6, LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CL/ID#

Centificamos que ) material aqui descrite ha sklo inspectionado y ensayado por personal autorizado independiente del drea
de manufaciura con resukados salisfaciorios en concordancia con la norma amia descrita,
‘We here certify thal tha matedal desciibed in here has been tested and inspeclgd by authorized persanal indpendent fram

the g vAlh satisf, ¥ resulis in accordance with reqy

of the abave

Firma / Signature

A Ve’

Ing. Antonic Manf
Temium Labs
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